
STATE OF CALIFORNIA 
REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 
 
 STAFF SUMMARY REPORT (Anna Gallagher) 
 MEETING DATE:  June 12, 2019 
 
ITEM: 5.A 
 
SUBJECT: Sonoma Valley County Sanitation District Wastewater Treatment Plant and 

Collection System, Sonoma, Sonoma County – Reissuance of NPDES Permit 
 
CHRONOLOGY: May 2014 – NPDES Permit reissued  
 
DISCUSSION: The Revised Tentative Order (Appendix A) would reissue the NPDES permit for the 

Sonoma Valley County Sanitation District, which owns and operates a wastewater 
treatment plant serving approximately 27,800 people in Sonoma and nearby areas. 
The plant provides tertiary treatment for about 3.6 million gallons of wastewater per 
[...]
VII. Rationale for Monitoring and Reporting Program (MRP) ............................................................. F-41 
VIII. Public Participation ....................................................................................................................... F-43 
 

Tables 

Table F-1. Facility Information................................................................................................................ F-3 
Table F-2. Previous Effluent Limitations and Monitoring Data .............................................................. F-6 
Table F-3. Effluent Limitation Violations ............................................................................................... F-7 
Table F-4. Collection System and Category 1 SSO Rates (SSO per 100 miles) ..................................... F-8 
Table F-5. Basin Plan Beneficial Uses .................................................................................................. F-10 
Table F-6. Secondary Treatment Standards ........................................................................................... F-15 
Table F-7. Site-Specific Translators ...................................................................................................... F-19 
Table F-8. Reasonable Potential Analysis ............................................................................................. F-20 
Table F-9a. WQBEL Calculations ......................................................................................................... F-33 



Sonoma Valley County Sanitation District  Revised Tentative Order No. R2-2019-XXXX 
SVCSD Wastewater Treatment Plant NPDES No. CA0037800 
 

 
Attachment F – Fact Sheet         F-2 

Table F-9b. WQBEL Calculations ......................................................................................................... F-34 
Table F-9c. WQBEL Calculations ......................................................................................................... F-36 
Table F-10. Monitoring Requirements Summary .................................................................................. F-42 



Sonoma Valley County Sanitation District  Revised Tentative Order No. R2-2019-XXXX 
SVCSD Wastewater Treatment Plant NPDES No. CA0037800 
 

 
Attachment F – Fact Sheet         F-3 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 
requirements of this Order. As described in section II.B of the Order, the Regional Water Board 
incorporates this Fact Sheet as findings supporting the issuance of the Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility: 
Table F-1. Facility Information 

WDID 2 494009001 
CIWQS Place ID 257754 
Discharger Sonoma Valley County Sanitation District  

Facility Name Sonoma Valley County Sanitation District Wastewater Treatment Plant and 
wastewater collection system  

Facility Address 
22675 8th Street East, Sonoma, CA 95476 
Sonoma County 

Facility Contact, Title, Phone Pamela Jeane, Assistant General Manager, (707) 521-1864 
Authorized Person to Sign and 
Submit Reports Water Agency Coordinator, (707) 523-1070 

Mailing Address Sonoma County Water Agency, 404 Aviation Boulevard, Santa Rosa, CA 95403 
Billing Address Same as Mailing Address 
Facility Type Publicly-Owned Treatment Works (POTW) 
Major or Minor Facility Major 
Threat to Water Quality 3 
Complexity A 
Pretreatment Program No 
Reclamation Requirements Order No. 96-011 
Mercury and PCBs Requirements NPDES Permit No. CA0038849 
Nutrients NPDES Permit No. CA0038873 
Facility Permitted Flow 3.0 million gallons per day (MGD) (average dry weather flow) 

Facility Design Flow 3.0 MGD (average dry weather flow) 
16.0 MGD (peak wet weather flow) 

Watershed San Pablo Basin 

Receiving Water 

Schell Slough 
Ringstrom Bay 
Management Unit 3 
Management Unit 1 
Napa-Sonoma Salt Marsh 
Pond 7A  

Receiving Water Type Estuarine  
 

A. The Sonoma Valley County Sanitation District (Discharger) owns and operates the Sonoma Valley 
County Sanitation District Wastewater Treatment Plant, a publicly-owned treatment works, and its 
wastewater collection system (collectively, the Facility). The Facility provides tertiary treatment of 
wastewater collected from the Discharger’s service area and discharges to Schell Slough (Discharge 
Point No. 001), Ringstrom Bay (Discharge Point No. 003) Wetland Management Units 3 and 1 



Sonoma Valley County Sanitation District  Revised Tentative Order No. R2-2019-XXXX 
SVCSD Wastewater Treatment Plant NPDES No. CA0037800 
 

 
Attachment F – Fact Sheet         F-4 

(Discharge Point Nos. 004 and 005, respectively), Napa-Sonoma Salt Marsh (Discharge Point No. 
006), or Pond 7A (Discharge Point No. 007). 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0037800. The Discharger was previously subject to Order No. R2-2014-0020 
(previous order). The Discharger filed a Report of Waste Discharge and submitted an application for 
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on October 1, 2018. 

The Discharger is authorized to discharge subject to the WDRs in this Order at the discharge 
location described in Table 2 of this Order. Regulations in 40 C.F.R. section 122.46 limit the 
duration of NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this 
Order limits the effective period for the discharge authorization. Pursuant to California Code of 
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit are automatically 
continued pending reissuance of the permit if the Discharger complies with all requirements for 
continuation of expired permits (40 C.F.R § 122.6[d]). 

C.  Order No. R2-2016-0008 amended the previous order to provide for an alternate monitoring 
program and remains in effect with this Order. The discharge is also regulated under NPDES 
Permit Nos. CA0038849 and CA0038873, which establish requirements on mercury and 
polychlorinated biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco 
Bay. This Order does not affect those permits. 

D. When applicable, State law requires dischargers to file a petition with the State Water Resources 
Control Board (State Water Board), Division of Water Rights, and receive approval for any change 
in the point of discharge, place of use, or purpose of use of treated wastewater that decreases the 
flow in any portion of a watercourse. The State Water Board retains separate jurisdictional authority 
to enforce such requirements under Water Code 1211. This is not an NPDES permit requirement.  

II. FACILITY DESCRIPTION 

A. Wastewater and Biosolids Treatment 

1. Location and Service Area. The wastewater treatment plant is located at 22675 8th Street 
East in Sonoma. It provides primary, secondary, and tertiary treatment of domestic 
wastewater from sources within the City of Sonoma and unincorporated areas of Glen Ellen, 
Boyes Hot Springs, El Verano, and Agua Caliente. The Facility currently serves a population 
of approximately 28,000.  

2. Collection System. The Sonoma Valley County Sanitation District owns the wastewater 
collection system within its service area. It consists of 135 miles of sewer lines and 2 pump 
stations.  

3. Wastewater Treatment. Influent is treated by debris removal using bar screens, grit removal 
using a vortex tank, primary treatment and flow equalization using aerated equalization 
basins, secondary treatment using aeration basins, solids removal using secondary clarifiers, 



Sonoma Valley County Sanitation District  Revised Tentative Order No. R2-2019-XXXX 
SVCSD Wastewater Treatment Plant NPDES No. CA0037800 
 

 
Attachment F – Fact Sheet         F-5 

tertiary treatment using cloth media filtration, chlorination using chlorine contact chambers, 
and dechlorination using sulfur dioxide.  

The Facility provides tertiary treatment (secondary treatment with filtration) of all 
wastewater. The Facility has an average dry weather design flow of 3.0 million gallons per 
day (MGD) and a peak wet weather capacity of 16.0 MGD. Average daily flow from August 
2015 through July 2018 ranged from 2.9 to 4.5 MGD. The maximum daily flow over the 
same period ranged from 16 to 23 MGD. 

Attachment C provides treatment plant flow schematics. 
 

4. Sludge and Biosolids Management. Biosolids from the secondary clarifiers are processed 
using polymer addition, a gravity thickener, and a screw press. Supernatant from the 
dewatering process is returned to the headworks for treatment. Dewatered biosolids are 
disposed of at an offsite landfill. 

5. Recycling. The treatment plant produces recycled wastewater under the Regional Water 
Board’s General Water Reuse Requirements for Municipal Wastewater and Water Agencies 
(Order No. 96-011) for agricultural irrigation, landscape irrigation, and trucked purposes 
(dust control, fire suppression, soil compaction, irrigation, herbicide/pesticide dilution). The 
Discharger also provides recycled water to Management Units 1 and 3 (Discharge Point Nos. 
004 and 005) during the dry season (August to October) and to Pond 7A or a constructed 
mixing chamber for restoration of saline ponds in the Napa-Sonoma Salt Marsh (Discharge 
Point Nos. 006 and 007) to restore and enhance the ecological value of these habitats. The 
plant’s recycling facilities include recycled water storage ponds and a 3.5-mile pipeline.  

During the permit term, the Discharger will be transferred from Order No. 96-011 to the 
State Water Board’s Water Reclamation Requirements for Recycled Water Use (Order No. 
WQ 2016-0068-DDW). The Discharger will receive written notification regarding when 
Order No. 2016-0068-DDW will take effect. 

6. Stormwater Management. All stormwater from the plant property is collected and directed 
to the headworks for treatment; therefore, no additional stormwater requirements are 
necessary. 

B. Discharge Points and Receiving Waters 

1. Discharge Point No. 001. When there is insufficient demand for recycled water, tertiary-treated 
wastewater is discharged at Discharge Point No. 001 into Schell Slough, a tidally-influenced 
waterbody downstream of Schell Creek. Schell Slough is a dead-end slough and is flushed with 
limited tidal action. Schell Slough flows into Steamboat Slough, which is a tributary to Sonoma 
Creek by way of Third Napa Slough and Second Napa Slough. 

2. Discharge Point No. 003. When there is insufficient demand for recycled water, tertiary-treated 
wastewater may be discharged at Discharge Point No. 003 to Ringstrom Bay, a wetland area 
owned and operated by the California Department of Fish and Game. The Discharger may also 
drain storage pond R4 to Ringstrom Bay when necessary for pond inspections or essential 
maintenance. Waters from Ringstrom Bay flow to Schell Slough. 



Sonoma Valley County Sanitation District  Revised Tentative Order No. R2-2019-XXXX 
SVCSD Wastewater Treatment Plant NPDES No. CA0037800 
 

 
Attachment F – Fact Sheet         F-6 

3. Discharge Point Nos. 004 and 005. During the dry season, from about June through 
November, recycled water from storage ponds is discharged at Discharge Point Nos. 004 and 
005 into Wetland Management Units 3 and 1 to maintain them as freshwater marshlands and 
ponds. The Discharger created the ponds in about 1990 as mitigation to compensate for possible 
negative impacts its wastewater discharge could have on wetlands. The California Department 
of Fish and Wildlife manages these ponds with Discharger support. The tide gates connecting 
the management units to Hudeman Slough are closed during the dry season, but open during the 
rest of the year when adequate freshwater is available from rainfall. The marshlands and ponds 
attract thousands of overwintering and migratory birds. 

3. Discharge Point Nos. 006 and 007. Recycled water may be discharged at Discharge Point Nos. 
006 and 007 by way of a 3.5-mile pipeline to a constructed mixing chamber for the restoration 
of 9,460 acres of former salt ponds in the Napa River Unit of the Napa-Sonoma Salt Marsh 
Restoration Area or to Pond 7A. The U.S. Army Corps of Engineers and the California 
Department of Fish and Wildlife are implementing a project to reduce high salinity in the ponds 
and to restore a variety of habitats, including tidal marshes and managed ponds. Recycled water 
from the treatment plant is combined with waters from adjacent sloughs and slowly released to 
the wildlife areas as needed to dilute and flush saline pond water and return the ponds to salt 
marsh habitat. 

C. Previous Requirements and Monitoring Data  

The table below presents the previous order’s effluent limitations and representative monitoring 
data from the previous order term: 

Table F-2. Previous Effluent Limitations and Monitoring Data 

Parameter Units 
Effluent Limitations Monitoring Data  

(07/2014 – 06/2018) 

Average 
Monthly  

Average 
Weekly  

Maximum 
Daily  

Highest Daily 
Discharge 

Long-Term 
Average 

Biochemical Oxygen 
Demand (5-day @ 
20°C) (BOD5) 

mg/L 30 45 --- 5.2 <5 

Total Suspended 
Solids (TSS) mg/L 30 45 --- 6.0  1.0 

BOD5 percent removal % 85 
(minimum) --- --- 87 [1] 98 

TSS percent removal % 85 
(minimum) --- --- 95 [1] 100 

Oil and Grease mg/L 10 --- 20 120 --- 
pH s.u. 6.5 – 8.5 6.5 – 8.4 [2] --- 

Chlorine, Total 
Residual mg/L --- --- 0.0 [3] 1.8 --- 

Total Ammonia mg/L as N 1.8 --- --- 0.21 --- 
Total Coliform 
Bacteria MPN/100mL 23 [4] --- 240 [5] 4.0 --- 

Copper, Total 
Recoverable µg/L 6.6 --- 11 19 --- 

Lead, Total 
Recoverable µg/L 6.8 --- 13 1.6 --- 



Sonoma Valley County Sanitation District  Revised Tentative Order No. R2-2019-XXXX 
SVCSD Wastewater Treatment Plant NPDES No. CA0037800 
 

 
Attachment F – Fact Sheet         F-7 

Parameter Units 
Effluent Limitations Monitoring Data  

(07/2014 – 06/2018) 

Average 
Monthly  

Average 
Weekly  

Maximum 
Daily  

Highest Daily 
Discharge 

Long-Term 
Average 

Nickel, Total 
Recoverable µg/L 3.2 --- 6.1 12 --- 

Cyanide, Total µg/L 5.2 --- 13 6.8 --- 
Dioxin-TEQ µg/L 1.4E-08 --- 2.8E-08 3.2E-08 --- 

Acute Toxicity % Survival 

Not less than 90%  
(11-Sample Median) 90 [6] --- 

Not less than 70%  
(11-Sample 90th Percentile) 100 [6] --- 

Chronic Toxicity TUc 
No chronic toxicity  

in the discharge as discharged 12 --- 

Abbreviations: 
mg/L = milligrams per liter 
% = percent 
s.u. = standard units 
mg/L as N = milligrams per liter as nitrogen 
MPN/100mL = most probable number per 100 milliliters 
µg/L = micrograms per liter 
TUc = chronic toxicity units 
Footnotes: 
[1] Lowest monthly average. 
[2] The highest and lowest reported pH values. 
[3] Applied as an instantaneous maximum. 
[4] The total coliform bacteria limitation was expressed as a weekly median. 
[5] The total coliform bacteria limitation was expressed as a single sample maximum. 
[6] Lowest percent survival. 

 
D. Compliance Summary 

1. Treatment Plant. The Discharger violated its numeric effluent limitations eight times from 
July 2014 through August 2018. 

Table F-3. Effluent Limitation Violations 
Date of Violation Violation Units Effluent Limitation Reported Value 

11/13/2014 Chlorine, Total Residual 
(Instantaneous Maximum) mg/L 0.0 1.8 

12/1/2015 Copper, Total Recoverable 
(Daily Maximum) µg/L 11 19 

12/31/2015 Nickel, Total Recoverable 
(Monthly Average) µg/L 6.8 7.3 

12/31/2015 Copper, Total Recoverable 
(Monthly Average) µg/L 6.6 11 

1/5/2016 Cyanide, Total 
(Monthly Average) µg/L 5.2 6.8 

1/15/2017 Chlorine, Total Residual 
(Instantaneous Maximum) mg/L 0.0 0.30 

2/13/2018 Oil and Grease 